JICK o
KRR AR B 100%

WA-UTZEAEF M wa-UT Parts Manual

1. Ef# 4 Bushing assembli

4. G634 (Cloth plate assemblies)
AT . i

Riio f"a;.]t#]f)l 3%#?art. no et £ Description Nﬁir
1 207511008 7021 BEAT MAX 12 screw 6
2 300137 250074-ASD Figke s (B bed cover (right) 1
3 30115001 250071-91 et cover 1
4 300953 250052-BSD FEEEG i (B bed cover (left) 1
5 s02003 7043 H2E] MAX6 screw 1
6 (301520004 &5 BT screw 1
7 (30128002) 201191 AL spring 2
8 501005 7020 BEAT MAX 10 screw 2
9 (s10001) HEETM3X4 screw 2
10 (301520005 HIRET pin 1
11 (30101112) &5 45 F cover 1
12 (30101111) 55 side cover 1
13 300952 )56 204 (w5 side coverassy 1
14 $01002 7017 HEETMAX6. 5 screw 2
15 31127001 041 4% 2 flat spring 1
16 30122015 AT B 5 7% Heushion cushion 1
17 30112095 M 55 flat spring 1
18 $01005 24T 1
19 NO1001 B2 REMA 1

5. ¥ (Hook shaft assemblies)
INF]

Riio f"aar]ﬁlﬁ BARS no fef. Part. £ Description Nﬁir
1 400068 250501B-91 T crankshaft assy 1
2 400060 2505009-92 A connection assy 1
3 (201520015 7015 24T M3.5X 13 screw 4
4 30104002 252008 XL crank 1
5 505002 4534 BT M6X0. 75X 15. 2 screw 1
6 $12002 4545 BBET M3X 4 screw 1
7 30103004 250506 e joint 1
8 $12003 4555 BBET M6 X 7 screw 2
9 510029 4547 25T M6 X 7 screw 8
10 3012400300  [250508-91 FUESE bearing 1
11 30103006 250508 EREIES bushing 1
12 30103008 250543 L FF bushing 1
13 3012400400 MiES LV bearing 1
14 3112500100  |250511-1 ENE AR gear (lower) 1
15 30125005 250530 NI AR 2 small gear2 1
16 B01003 250504-91 K 63047 bearing 1
17 301811004 4019 Ll SCHRET screw 1
18 02001 202286 M5 G washer 1
19 30108001 250514 pizree]cl cover 1
20 207511007 7019 25T MAXT.8 screw 2
21 31102001 250507 e shaft 1
22 001001 206837 0%4pE 15%2. 65 o ring 1
23 30135021 206050C [F] 254 timing belt 1
24 30126001 250525 Y adjusting bar 1
25 30109001 201074 Lt X guide 1
26 512005 T4 X 4 2

6. F#¥H (Main shaft assemblies)
INF]

R?fio f"aarjt#li 3%ﬁ:?art. no fef: E4 Description Nﬁl;i;r
1 31104002 250526892 EFAT il motion assy 1
2 $10004 4592 AT M8X 1X 12 screw 1
3 S01011 7028 BT M5X 10 screw 2
4 508001 H2ET M6X0.75X3.5 1
5 S11001 7152 B24T M6X0. 75X 6 screw 2
6 B01005 [ iAE e S E i bushing 1
7 400065 250517A AT crankshaft i
8 400061 253500-92 AT IR 22 connection assy 1
9 (201520015 7021 5 screw 4
10 30104006 253501A W24T M6X0. 75X 15. 2 crank assy 1
11 S05002 4534 P screw i
12 30103004 250506 WAET M6X0. 75X 7 joint 1
13 S12003 4555 24T M6X0.75X5 screw 3
14 $10029 4547 PR screw 9
15 30109003 250524 WAET M5X 5 balance weight 1
16 S10002 4514 st R screw 2
17 3012400400  [250529-91 ke () Kae) bushing i
18 30103107 250529 W E A bushing 1
19 30125002 250521 R () A A 4 T gear (upper) 1
20 30103108 250528 R bushing 1
21 3012400400  [250529-91 st R bearing 1
22 30103015 e 1
23 30202004 Jei % shaft T
24 31035002 T pulley 1
25 S12001 4556 IR BT WRET M6 X8 screw 1
26 S10009 4541 24T M6X 8 screw 1
27 301510004 FFAT HATIRET 1

7 . & FER4: (Needle bar assemblies)

FF5Ref. No /P&a?ﬁl‘ﬁ BEM4S Ref. Part. no L% Description Nﬁ%r
1 30102008 251000-91 BHT needle bar 1
2 30102009 206061 EFAFFELK needle bar pin 1
3 301811005 5325 FFFTEL S IRET screw i
4 30105005 206052 FFFTIEAT link/needle bar i
5 30128006 oA washer 1
6 B07001 240098 K 8X12X12 needle bearing i
7 30102010 251010A JEFT A eccentric pin 1
8 30109004 206063 LARIRGE S block 1
9 30109005 206062 WP guide block/needle i
10 501002 7082 25T MAX6. 5 screw 1
11 207511008 7021 B2AT MAX 12 screw 2
12 30127003 251009 BT spring 1
13 30123002 179040-05 BH felt 1
15 30123014 202176 ek o0il wick 1
16 30122018 240123 iR cushion rubber 1
17 207511007 7019 25T MAXT.8 screw 2
18 30109006 251007 EFARUE bracket 1
19 207511007 7019 25T MAXT.8 screw 1
20 30112009 206524 LT 0il wick retainer 1

¥ 5Ref.No | AFMHS Part No Ref;sii{ft? o 2% Description Nﬁl;i;r
1 31003002 RS sleeve 1
2 30103021 210297 b 2 P £ 1 sleeve 2
1 3 20103020 250141 e s sleeve 2
4 30103017 250146 I EE sleeve 1
5 30103062 251003 R sleeve 1
6 30103035 250147 R EeE) sleeve 1
7 30103038 250136 WA BB 2 1 sleeve 1
8 20622019 biiES plug 1
9 30122039 it plug 1
10 20103014 B2 4 E £ bushing 3
11 30103021 250135 B B plug 1
12 30103010 TR bushing 1
13 30103019 PR bushing 1
14 (30221016) 255020 i pipe 1
15 P03005 # 4x8 pin 1
16 001006 0%1[5]8. 5x1. 8 1
17 001008 0%![E|9x1. 8 1
2
3. E5EHM (Cover assemblies)
FFSRef.No | AFMS Part No o ?iﬂf 4 Description Mﬂ;i_
1 s04060 7021 BRETMAX 10 screw 9
2 303600 b (EE) arm cover (top) 1
3 21022007 i plug 1
4 20711055 il 0il Sight Window 1
2. ZF7REPMH (Frame assemblies) 5 21022003 HE o ring 1
IN 6 31022010 b The head gasket 1
Rzio ?E?N%o Re?%}ﬁf no BH Description Nﬁbi;r 7 20711212 RIZL 8. 6 : 1
1 30122006 240052 i plug 3 8 $01002 BRET MAX6. 5 1
2 21022007 206590 i plug 1 9 31122001 WLk o s e o ring 1
3 21012018 bHES A washer 1 10 13837002 bR plug 1
4 20622019 i plug 2 11 10122003 i plug 1
5 30122008 T plug 1 12 303795 Pk ARG (53D arm cover (rear) 1
6 PO1001 A5 X 13 pin 2 13 301530002 7089 e 5 S ARAT screw 1
7 30122006 240052 i plug 1 14 31012042 B E NS T glass plate 1
8 H01001 240001 EELE] ring 3 15 31012029 e shield 1
9 30112001 255002 JE I filter 3 16 30111003 250257 BB eye guard i
10 30122008 208173 il plug 2 17 W01002 202875 i sticker 2
11 301530001 250117 HLFEHgET shoulder pin 1 18 s01006 7009 HRETM3x4. 5 screw 2
12 30112002 250049 E cover 1 19 20131063 PR sticker 1
13 501002 7017 B24TMAX6. 5 screw 1 20 W03001 210307 WA washer 2
14 10126021 DEA pin 2 21 301520001 BRET screw i
15 30111001 206590 HFR 0il level gauge 1 22 31012012 SURSTEiak-A threan takeup cover 1
16 501002 7017 B24TMAX. 5 screw 1 23 W02004 303335 6 sticker 1
17 30137001 250233 HLAL sticker 1 24 501060 7052 P RET screw 2
18 R03001 210679 HIET 2.5%X4 pin 2 25 300951 RS & screw 1
19 102003 #HE 10 washer 4 26 30122015 il By AR cushion 2
20 505001 24T MI10X27.5 screw 4 27 21012018 it 1
21 001001 0%108 15X 2. 65 o ring 1 28 30122015 il gy 2 4 2
22 301511024 W HR G JRERRET screw 3 29 501002 7017 IETMAX6. 5 screw 2
23 L02001 7084 AT MAX S screw 5 30 30127001 250051 il g5 flat spring 1
24 30101005 250003 T top cover (right) 1 31 30101110 JK-8568A-W2-387(] | THL arm cover 1
25 30122003 250004 DREEE gasket 1 32 (301520003) 250014 i B4R 5 WRET pin i
26 30122002 250020 T gasket 1 33 (30128002) 201191 FEH spring 3
27 30101004 250069 A top cover plate (left) 1 34 s01007 7023 W%TMAx13. 5 screw 2
(30101162) 23415 T (23018 1 35 (30101063) i 4% 6 bracket i
28 207511007 GB/T65-1985424T MAX 7. 8 1 36 (510006) 4539 B24TM5x6 screw 2
29 W01001 GB/T 97.1-2002 MAZR )y 1 37 (301520002) 250013 il B4 £ PRURET screw 1
30 30123028 JK-8569-04353H1 1




8. 148 (Needle guard assemblies) 11. Zzh##H (Differential assemblies)
8 FF8Ref. No AR Part No Ref.gfft% o 23 Description Nﬁir 11 : Do, Ri?\lo /Pf}a?ﬁl‘f %45 Ref. Part. no &% Description Nﬁir
1 BO1001 ik 60047 bearing i 1 30103032 252531 e block 1
2) $10028 4539 AT M5X6 screw 2 2 30109016 252532 X guide/block 1
3 400062 255501-92 HEAT AL connection assy i 3 30105012 252533 AT lever 1
(4) S01039 7015 BAET MAX 15 screw 2 1 207513009 4531 BRET M5X 12 screw 1
5 301511024 7082 W PG JRERRET screw 1 5 301520006 5316 HERTIERARET screw 1
3 ‘_' 6 30104007 306093 ECRTT crank i 6 30108004 240271 EELC] ring i
5 7 301512001 5084 AR AT screw 2 7 125511003 35827 4R AT screw 1
8 30126003 205495 S pin 1 8 301520001 7066 R T R AT screw i
9 30102011 251518 ARl shaft 1 9 30127005 252536 B spring 1
(10)  [30123001 206748 B felt 3 10 001005 240129 0% 7.5%X1.8 o ring 1
(1) |30123014 202176 biES o0il wick 1 11 3011201100  [252539A91 JERRAAE bracket 1
13 12 30128008 240102 b EE] washer 1 12 207511007 7019 BAET MAXT.8 screw 3
12 13 [hos001 205061 P 10 ring 1 13 30122021 240162 M plug 1
14 30122019 2040527 biES] oil seal 1 12 14 3011201300  [252664-91 WAL lever assy 1
15 [30104009 251519 PR lever assy 1 - 15 30112015 252538 PR scale plate 1
30112220 2318 IR
16 S05003 4500 BETM5 X 10 screw 1 16 207s11008 7021 BRET MAX 12 screw 2
17 02001 303067 M5 washer 1 17 31103003 240124 WHE spacer 2
18 501002 7017 24T MAX6.5 screw 1 y 18 20109005 210171 RGeS stopper 2
19 30117002 257551B JEPES needle guard (rear) 1 19 301S11008 2905 WRET screw 2
16 (20) 30117003 257553 AP e needle guard (front) 1 20 W01006 201185 I 4 washer 2
21 501012 7031 BEAT M2.5%4 screw 1 21 301516004 210167 [FRE3 nut 1
22 001001 0718 15X 2. 65 oring 1 22 301530007 5486 W] screw i
23 30110002 251517 o eccentric 1 23 30128014 211301 ] washer 1
24 30122017 bR RIIES) o0il seal 2 24 301511023 PHRERET (FD screw 1
9. Z4F#B ( Looper assemblies)
9 5 P . HRef.No QNFME Part No Ref?iﬁ%m E573 Description Nﬁir 12 (10
1 3011700900 257550-91 Bl looper i T 13
2 30104012 252007 A looper holder assy 1
3 301520038 7019 JK-8569A-W8-30[F H: kU1 HREIMA X 7 [screw 1
4 S05004 4501 AT M5X 14 screw i
5 W02001 303067 M5 ik sring washer 1
6 S01014 7085 BT M6X0. 75X 9. 6 screw i
7 20622019 i o0il seal 1
8 30102014 252006 LS shaft 1
9 30110005 252000 RO eccentric assy 1
10 S10006 4539 AT M5X6 screw i
11 400063 252001-92 HEAT AL connection assy 1
12 (S01039) 7015 AT MAX 15 screw 2
13 31109001 252010 REES balance weight 1
14 S01009 7011 AT M3X 7.5 screw 2
15 30104010 252002 ElE S S crank 1
16 30128008 240102 FE AT washer i
17 30102013 179399-05 HEAT A pin i
18 30128032 240062 £V washer 1
19 N01004 4805 2R M5 nut 1
20 30102015 252003 EESLEI block pin 1
21 30128010 208028 B washer 1
22 30108002 208029 i a4 P collar 1
23 301512001 5084 i ARERET screw 1
24 NO1001 4802 BEE M4 nut 2
25 30102012 252004 fE shaft 1
2 HO5001 205061 4 10 ring 1
10, F4ERH (Feed dog holder assemblies)
Rz'.)?‘lo AFHE Part No Ref?:ﬁ%no LFK Description Nﬁir
1 3011400700 257259-16F FEIEAG A main feed dog assembly 1
3011400200 23GBLE 14 <
3011400300 23BBL#% il 12, JEH#EH: (Presser form assemblies)
2 30114001 356, 364144 main feed dog 1 INF]
3 301530003 5590 FEREAG T UBET screw 2 Rfﬁo f;a?t# Pﬁ BEMT Ref. Part. no 2 Description Niﬁir
1 400066 252500-91 FEBIEAT A YA main feed bar assembly 1 1 (310S30002)  |253000-91 BV ST adjusting bar 1 13, MB&HERLE (Needle feeding assemblies)
5 30114002 ?56: 36425 d%ffell”ntlal feed dog 1 2 (301S16005)  |253003 i)é}!j:tﬂ nut. 1 P Ret. No ATMEE Py Ref. o Description BB
6 20123021 202175 bliifs 0il wick 1 3 30127006 240252 VI spring 1 Part No Part. no Number
7 30103022 204129A S bushing 1 4 30127008 240253 B/ spring 1 1 30117005 257565 ] spreader i
8 S10006 4539 24T M5X6 screw 3 5 30102020 253026 JE presser bar 1 2 30104022 254516 MR 2 lever/assy 1
9 30102016 204128A Lo Gl eccentric pin 1 6 30104017 206139 JERIAEL K presser bar clamp 1 3 S01005 7020 BERET MAX 10 screw 1
10 301512001 5084 I ARERET screw 1 7 301511009 YRETMAX 12 screw 1 4 501017 7022 BRET MAX 14 screw 1
11 30109008 205857 T block/feed bar guide 1 8 3010901700 253005-91 S AL guide 1 5 30102023 254508 kil crankshaft 1
12 30128011 204439A i # washer i 9 $11025 7025 SRATIA X 20 screw 2 6 30208010 212039 WAL il 4 P collar 1
13 301517002 5317 it Lo FBRET screw 1 10 501006 7009 YRETM3 XA, 5 screw 1 7 510005 S071 PUARIAETM3 X 3 screw 2
14 30109009 252504 ESEL guide (right) 1 11 3010206400 B lever 1 8 20123021 202176 Tk o0il wick 1
15 30103031 206571 FEB) e B bushing 1 12 30108006 192024 P collar 1 9 (30123008)  [207925 5 AL felt 2
16 30109010 252507 ERETT guide (left) 1 13 301512001 5084 JK-8568-W7-8 HiiiRsT screw 2 10 (001008) 233020 O%[E 9% 1.8 o ring 1
30109025 234178 14 30112016 206157 JE LSk B link 1 11 30105013 254506 MR BB EAT crank i
17 102003 7019 B MAXT screw 2 15 301520007 5386 YRAT screw 2 12 $10029 4547 BRET M6X0. 75X 5 screw 2
18 30122020 206133 R SiES) oilshield 2 16 30127009 253010 EEYis spring 1 13 30126005 254507 WA B block 1
19 30109011 252509 BT cover 1 17 301512001 JK-8568-W7-8ll {#R4T 1 14 30102024 254519 TR AT shaft 1
20 30109012 252508 EELA guide (Lower) i 18 30122023 i plug 1 15 30128015 206180 TR AT I washer 1
30109026 23K 19 30104019 206149 R bell crank(upper) 1 16 H05004 306671 i/ 12 ring 1
21 S01005 7020 BRET MAX 10 screw 2 20 301511011 5187 348 i A ERET screw 1 17 30110007 254501A AT L 5 eccentric assy 1
22 B07002 206128 K 12X15X 10 needle bearing 1 21 30212018 253027 R MR link 1 18 S10002 4514 BT M5 X5 screw 2
23 30109013 252519 EEZREE S block i 22 301520008 5184 FERHURET screw 2 19 400059 254511 WA AT connection i
24 30108003 252520 b R washer 1 23 30104020 206148 T T bell crank(lower) 1 20 30104024 254503 W 5 A crank 1
1 30103028 206566 EAERE bushing i 25 30104013 206562 FEE A link/main feed 1 24 301520013 002022-4 T WA T T S AT screw 1 21 S05002 4534 24T M6X0. 75X 15. 2 screw i
42 30129001 206565 i REE] i) ring i 30104049 23417 25 31002006 fCR shaft 1 22 30126006 254504 HEAT R screw 1
43 30105010 206564 FERIEATERT link/differental feed 1 26 B07003 206125 ik 17X21X10 needle bearing 1 26 31012109 AT lever 1 23 30128032 240062 g washer i
44 30109015 251520 PESED bracket 1 B07043 23K 27 $01011 AT screw 1 24 N01004 4805 W2 M5 nut i
45 207511007 7019 AT MAXT.8 screw 3 27 30103023 252521 o filR eccentric 1 28 31012032 Ka-310642 46 FE B screw 1 25 30128018 g washer 1
16 30102017 252526 EF R pin i (30103087) 234178 29 31012072 K4-3 126402 4 4 link 1
(30126016) 23417 28 30103024 252522 TEAT T A regulator 1 30 (3103001100) e R R LA 1
47 30127004 240122 EFEEUE spring 1 (3010308900) 23K 31 W02004 ME AN AR 3if 2 2
(30127026) 29 3010306500 252523-91 W EL eccentric retainer 1 32 30119020 LhE 7] 1
48 001004 206366 0% 4% 1.8 o ring 1 (30103088) 23K 33 S05019 GB/T70-1985824TM6x16.3 2
49 30128032 204585 e washer 1 30 301530004 252516 LRiEC ) screw 1 34 001006 240095 O%IFES. 5X 1. 8 o ring 1
(12928008) 2347 31 30128012 240125 T H spring 5 35 3100201000 K4-112518 B2 FF2H 14 adjusting bar assembly 1
50 H05002 200555 408 3 ring 1 32 30103026 252525 EEES spacer 1 36 30722004 JK-8670-110615 % % oil guard. 1
51 30103029 206569 FERNIEARE pin 1 33 301516001 252543 VR nut 1 37 30108005 253028 JK-8568-W11-224 [ finger guard 1
52 S12005 4546 BRET MAX 4 screw 1 34 S10002 4514 AT M5X5 screw 1 38 302520014 4549 JK-8669UT-1601-22424T screw 1
53 3010401500 252527-91 FEB) RS AL crank 1 35 301530005 206120 T RRET screw 1 39 $01002 4805 GB/T65-1985424T M4 X 6.5 screw 5
54 (S01012) 7031 BRET M2.5X4 screw 1 36 30103027 206119 HHNTYE bushing 1 40 3102200200 KA-1112HA AN 22 50 screw 1
55 30102018 252510 ZEB shaft 1 37 30109014 206563 JEA T HR guide block 1 41 31112005 WA—120 L 44454 stator 1
56 S10002 4514 AT M5X5 screw 1 38 30128013 200098 s washer 2 42 207511007 7017 BEET MAXT. 8 screw 2
57 (30123008) 207925 MR AL B R felt 2 39 201516003 NO3 45 nut 2 43 S05003 YEET M5X 10 8. 8%% B Support plate 1
58 30103030 240119 ZERETE spacer 1 40 301530006 206123 FEB) T HRET screw 1 44 31012091 K4-1138%F screw 1




14, A E M (Silicon oil delice assemblies)

15

3 /N

g4l

e e
}_0%%/

L=
—

17

17, JE¥EER#E (Lubricatrion assemblies)

16

FE5Ref. No ATMEE Part No §%Pﬁ? n};ef. 2 Description Nﬁﬁr
1 30101027 255013 BUEA 2 needle cooler (lower) 1
2 501027 7010 H2ET M3 X6 screw 2
3 30123012 255014 bk i felt 1
4 W01001 303448 P 4 washer 1
5 30121021 240117 O5X OTIHME tube 1
6 30127020 206115 T T bracket 1
7 501002 7019 J2E] M4X6.5 screw 1
8 20123021 202175 ek oil wick 1
9 20429001 202199 WERE M) clamp 2
10 30101026 255015 REE & silicone oil 1
11 30122026 255016 R A R cap 1
12 $01005 7020 AT MAX 10 screw 1
13 30111070 207066-UD A CRED silicone oil 1
14 30112040 207067-UD R A AR cap 1
15 P03008 206781 B 2X6 pin 2
16 30123011 207068 B felt 1
17 S16002 7009 BRET M3X 4.5 screw 2

15, i3 £8#R{E (Thread loosing assemblies)

R?fﬁlo ARHS Part No §%£i nief. LR Description Nﬁir
1 S01001 7019 WEETMAXT screw 6
2 31013006 253505A ISUESTg thread take-up 1
3 S05004 4501 IZETM5X14 screw 1
4 W02001 303067 [ washer 1
5 30101018 253504 puksn lever 1
6 20622019 C(ZE5eif k) FEES) plug 1
7 301512001 5084 HARRET screw 2
8 30108008 240201 o 2 R B2 ] ring 1
9 30128008 b el washer 1
10 31002001 253503 LRl (P shaft 1
11 30128019 204107 E0oy washer 1
12 W02002 201252 M4 ] washer 1
13 505048 4527 W2ETMAX10 screw 1
14 33 7009 IZETM3X6 screw 1
15 31013017 253507 =Ltk thread guide 1
16 31112009 PR thread support 1
17 S01006 WRET screw 1
18 30128034 1] washer 1
19 31013005 JUESTiS thread guide 1
20 206530016 7170 ] screw 2
21 207511007 7018 IZETM4x7.8 screw 3
22 31012045 UL JE 2 e thread tension brackeat 1
23 31012018 JUESTiY thread guide 1
24 30112029 253514 T 2 thread guide 1
25 31013011 253515 JUESTiY thread guide 1
26 3111200800 W R A thread guide 1
27 31112010 EFAF R 1
28 S04010 BZETMA X 5. 5 2
29 $10001 4535 IZETM3x4 screw 3
30 30113012 253545 AT 2k holder 1
31 30113013 234521 JUES N thread guide 3
32 30112027 253544 A AR thread guide 1
33 W01001 303448 M4 washer 3
34 501006 7009 125TM3x4.5 screw 2
35 (302516005) B adjusting nut 1
36 (301S30055) A2 I2%] adjusting screw 1
37 30127016 137109 P50 spring 1

38 20112033 137108 Lk f thread retainer 2
39 30112032 253547 MR T HR I 2k thread guide 1
40 31112008 253548 WA ZRAR thread guide 1

16, FTZRMEHME A (Qutside cam assemblies)

FE5Ref. No AFMGE Part No Ref?liiﬁ.%no 2 Description Nﬁir
1 30102063 TR shaft 1
2 103004 4R 12 ring 1
3 B04017 1760017 bracket 2
4 HO1011 U 1 ring 1
5 30125004 NFEH AL small gearl 1
6 30122100 E= plug 1
7 510029 HEET M6X0.75X5 screw 1

$12003 25T M6X0. 75X 5 1

8 30135005 ANE A small timing belt 1

9 510007 W2%] M5X5 screw 2

10 3010306300 FIERMAR A thread takeup 1
11 510002 24T M5X5 screw 2
12 H01016 k21 ring 1
13 30103033 EERIESS o0il baffle set 1
14 30112231 Teks bracket 1
15 B06004 & 6801RS bracket 1
16 30108011 EElc] washer 1
17 30113045 o2k thread guide 1
18 S01001 B2ET MAX T screw 1
19 30113047 o2k thread guide 1
20 30213045 jug2 thread guide 1
21 301530055 PH AT screw 1
22 10128001 B felt 1
23 12928036 INTELR I thread guide disc 2
24 12927012 U 35T 53 pretension spring 1
25 302516005 P35 381 tension nut 1
26 L02001 IZET MAX8 screw 1
27 30112230 FTER ) bracket 1
28 30127062 RS clamp 1
29 504021 HEET screw 2
30 207511020 BZET M3 X4 screw 3
31 30112233 HED thread guide 1
32 30313019 WLk hD thread guide (left) 1
33 30313020 TR (4 thread guide (right) 1
34 W03007 g washer 1
35 301520020 HEET screw 1
36 20128031 EELE] 1

B Ref. No /ffrjﬁi B#%45  Ref. Part. no E=473 Description Nﬁﬁr
1 30121012 255003 i 0il pipe 1
2 30123010 240136 s felt 1
3 30223023 (AR ARCINEN felt 1
4 510002 4514 H2ET M5X5 screw 1
5 30223023 255021 s felt 1
6 301511024 TG AT screw 1
7 30127045 200136 BRI S clamp 1
8 207511007 255005 HRET MAXT.8 screw 1
9 30127060 B 1
10 30112186 TS [ 5 supporting 1
11 12921002 240135 Yk Je i tube 1
12 20429001 202199 R clamp 6
13 30112039 255006 Bt o0il guard 1
14 $01002 7017 25T M4X6. 5 screw 2
15 3012101500  |255007-91 I 4 o0il distributor 1
16 NO1001 4821 WZFRE M4 nut 1
17 30121022 240134 D4X O6IME tube 1
18 W01001 303448 4 ring 1
19 30121009 255010-91 ARl 0il distributor 1
20 20122033 g9 washer 6
21 30121022 240134 D4X DO tube 1
22 30136005 200136 hE Sk joint 1
23 301S30013  {200152 I RET joint screw 2
24 30136003 255035-91 Hil it ek pipe 1
25 301S30012 255037 T IRET screw 1
26 30121022 240134 D4X DO tube 1
27 30136005 200136 WE Rk joint 1
28 201530004 200152 S gET joint screw 1
29 30129007 s R 1
30 20136007 A IR D

18. JHZE&BME (011 pump assemblies)

S Ref. No /P%a?flﬁ 2%5  Ref. Part. no B Description Nﬁﬁr
1 3012000100  [255040-91 EREARES 0il pump assy 1
2 30102031 255024 biiEz% shaft 1
3 30120004 255025 Fahke2 rotor 1
4 30120007 255026 ERziLi 91 rotor 1
5 30120005 255027 LIk rotor 2
6 30120008 255028 HERE cover 1
7 (301S20011) (7105 THARIRET screw 2
8 (S05006) 7026 H2ET M4AX25 screw 2
9 30125003 255019 BT L worm wheel 1
10 (S10002) 4514 H2ET M5X5 screw 2
11 207s13009  [4501 24T M5X 14 screw 2
12 301530014 S HgET joint screw 1
13 30101023 255000 A 0il reservoir 1
14 301811015 51388 HEhIgAT screw 1
15 20528014 202287A pE washer 1
16 S05007 4504 BZET M8X 20 screw 5
17 30122025 255001 i E e o ring 1
18 20736004 206233 JE filter element 1
19 201S30030 210200 I Ak bracket/filter 1
20 001010 206431 0%YpE 38.7X3.55 o ring 1
21 300140 210201-SD JEI A 55 cover 1
22 207511008 7021 H2ET MAX12 screw 3
23 30131004 9A3002 FORUY filter seal 1
24 30120002 AL E R fixed plank 1

19, $HHE M ( specific parts)

B Ref. No /ffrjﬁi B#%45  Ref. Part. no B Description Nﬁﬁr
1 30134001 3565 needle holder 1

30134002 3645t needle holder 1
2 510026 4554 H2ETM3X3 screw 4
3 30112025 234561 JLtR thread guide 1
4 30112026 253593 JELAR tension disc 1
5 30127014 253517 BESE spring 1
6 301520009 0W09070-2 HLARET screw 1
7 30112033 253511 Bsthd sk thread guide 1
8 30117001 HE sponge 3
9 301511010 1170-3 EBIE IR ET screw 1
10 3021601000 JER (01GB) presser foot assy (01GB] 1

30116005 JE B (02BB*356) presser foot assy (02BB 1

30116006 JE B (02BB*364) presser foot assy (02BB 1
1 302517001 S24T (#0) screw 2
12 30115067 356514 (01GB) needle plate (01GB*356) 1

30115068 364%t#R (01GB) needle plate (01GB*364) 1

30115006 35614 (02BB) needle plate (02BB*356) 1

30115007 364%t#R (02BB) needle plate (02BB*364) 1
13 30214001 %75 5F (016B) main feed dog(01GB) 1
14 30214002 EEH7F (01GB) diff feed dog(01GB) 1
15 3021400100 P E B 5F 4R 1 (016B) main feed dog and diff feed 1

30214008 %75 7F (02BB) main feed dog(02BB) 1

30214009 Z ) 5F (02BB) diff feed dog(02BB) 1
16 303796 250033-SD A A S A front cover 1
17 301520002 250013 A ERGE & JRIRET screw 1
18 301820003 (250014 i SR JRIRET screw 1
19 30128002 201191 PR spring 3
20 510002 I2%] M5X5 screw 2
21 30101063 250012 Tl 548 65 )R bracket 1
22 31112012 T4 5 PR screw 1
23 30112061 206601A SERHSHR fabric guard 1
24 S01065 7079 H2ET M5X6 screw 4
25 31112011 PARE auxiliary 1
2 30112063 206460 sy & washer 1
27 S01011 7028 24T M5X 10 screw 2
28 3011206800 S A bracket assy 1
29 30109019 201913 3k ] € B bracket 1
30 301811021 5113 W2ET screw 2
31 102009 124 M6X 10 bolt 1
32 30112062 201914 ok i bracket 1




20. FHIL M (knife holder assemblies)

S Ref. No AFMHE  Part No Ref.ﬁlii{f.%no 4 Description Nﬁir
1 3011900300 FUIIAE G knife holder assembly 1
2 30109035 AN PANAE:S bracket 1
3 301530044 N YT ) RET screw 4
4 30212128 £y washer 1
5 505047 HEETM3X4 screw 1
6 208511009 HEETM3. 5X4 screw 1
7 30127053 L spring 1
8 $01031 HEETMAXA. T screw 1
9 w01090 £y washer 1
10 30112111 R lever 1
11 301520018 BETMS screw 2
12 30105025 SERER link 1
13 30112156 AR flat spring 1
14 30112157 AR washer 1
15 30112158 AR flat spring 1
16 30112159 AR flat spring 1
17 30109037 EsVIpALE] upper knife lever 1
18 30112091 ERUEET screw 1
19 P01031 H43x5 screw 1
20 $05217 PN AT IRETM3X3. 5 screw 1
21 30128041 o washer 1
22 30119010 9171 upper knife 1
23 502027 HEETM2. 5X8 Screw 2
24 s01112 HEETM2X10 Screw 1
25 30109036 RNZVAES lower knife holder 1
26 301530034 HEETM3X3. 5 Screw 1
27 30101140 i Screw 1
28 207517004 HEETM2. 5X6 plug 2
29 30119006 #hJ] plug 1
30 30112144 o washer 1

23

ST

23, EBILRER4E (knife holder assemblies)

25, MEREPAUT (—) (solenoid assemblies)

22, HIFE {4 (specific parts)

20
31 501012 BEETM2. 5X4 Screw 2
32 30109032 S Screw 1
33 301530033 HZETM5X6 Screw 2
34 501012 BEETM2. 5X4 Screw 2
35 w01012 £ washer 2
36 30112113 jugzs thread takeup 1
37 301520030 2R RET Screw 1
38 30113045 jugzs thread takeup 1
39 304121 350003 TR cover 1
40 502030 7043 H2ETMAX3. 5 screw 4
41 304124 350004 AR cover 1
42 301520019 7096 () screw 2
43 20528006 240104 Oy washer 1
44 20728003 211301 TR spring washer 2
45 205516004 4803 [ nut 1
16 30127036 250010 FEAR flat spring 1
47 $01021 7078 BEETM2. 5X3 screw 2
48 20528018 240220 o washer 1
49 30112152 SEEIT washer 1
M aEE e

21 machine table mechanism ( put in accessory

2

oD

8

a

52

s

3
3
J
21, WEICHR A (0il plate assemblies)
INF]

Ri’.%ll‘lo anhs No part Ref.slj’iﬁ:?no B Description Nﬁir
1 3010103200 9048 GRIE] (—£) screw (set) 1
2 20131028 206336 FOAE [ e R B nut 4
3 20131027 4512 FEAR P 7S FBRET bolt 4
4 20131029 206337 FH ) washer 8
5 20131030 205764 PifRE rubber cushion 4
6 30122031 205467 T spacer 4
7 20131056 272 PNFHT (5mm) allen key driver/5mm 1
8 30112198 259000 IMALFEAR rest board 2
9 301530018 7093 () screw 4
10 30122029 206338 PR R EA] rubber cushion 4
11 30112041 206329 T SEL treadle chain guide 2
12 S01011 7027 BZAT M5X 10 screw 4

24

Ri’.%ll‘lo %\aﬁrjﬁ]ﬁ S%MS  Ref. Part. no 2% Description N\ﬁir
1 3101300700 201068 Rk tension 1
2 31013010 &R Loose thread stand 1
3 31009004 HAEIR block . 2
4 504019 $25TMA X 12 screw 2
5 504010 $25TM4X 5.5 screw 2
6 31013022 RexgRid & Loose line board 1
7 504010 $25TM4X 5.5 screw 2
8 31012048 MERIR Loose line board 1
9 31013007 ks 2 Loose line board 1
10 30127010 BHRE reset spring 1
1 30113007 ZFLISLAR thread guide 5
12 31013008 HWEAR Loose line board 1
13 30103041 206202 BHE spacer 5
14 3011300400 254010A9U BRAN GB) tension spring 3
15 3011300500 254010B9U BLAH (h) tension spring assembly 1
16 3011300600 25401009V WA (55) tension spring 1
17 301530010 001817-2A SRERHE screw stud 1
18 30128016 210319 k&R tension disc 2
19 30123027 WERERT felt 1
20 30111005 208450-UA BEEE cup 1
21 30127011 301037 BEE (58) spr i3g (heavy) 3
22 30111006 208448 BEEHE ratchet 1
23 301516006 208447-UA BERE nut 1
24 30127012 201086 AEE (F) spring (medium) 1
25 30127013 201068 BEE (35) spring(light) 1
26 207511007 4257 MAX7.8 screw 2

26. ZB4PEAE (Thread apool assemblies)
INF]

S Ref. No ;‘a?ﬁf; Ref%Pfr:f o Eq: Description N\ﬁ;%r
1 20131019 [ Rod Cap 1
2 20131001 L Upper thread column 1
3 20131020 FLRINIRET Screw 4
4 20131016 IS32328 Thread spool tray bracket 1
5 20131016 gl Thread spool tray bracket| |
6 201516006 FLRIRIRRE Thread guide hook nut 4
7 20131018 JUEZ328 Thread guide hook 5
8 20131021 FRIRIRAT Screw 2
9 20131009 Ml Clamp plate 1
10 201816004 o353 Nut 4
11 20131011 S Thread guide bar 1
12 30113019 juRza S Thread guide 4
13 20131017 Rk Thread spool tray bracket 1
14 20122049 o7 7 2 Plate dog link washer 2
15 20128025 S E Lower washer 9
16 201516005 (2383 Nut 1
17 20131004 Rk Thread spool tray bracket 1
18 20128018 ] Washer 5
19 201516004 (2383 Nut 4
20 20131007 24 Spool tray 5
21 20131010 LA Spool tray cushing 5
22 20131006 R Spool pin 5
23 20131008 v Spool Cushion 5
24 20131004 TRk Thread spool tray bracket 1
25 504050 24T M5X 15 Screw 2
26 20131003 £ Bushing 1
27 N01030 FRURE} Nut 2
28 20131022 HEALIRET Screw 2
29 201516004 (2383 Nut 4
30 20131015 gl Threadspooltray bracket 1
31 2113100500 AN Thread stand component 1

Riﬁl‘lo AT Part No Ref?aliﬂ:t? o 2% Description Nﬁir
1 3113300100 ANGE AR IR FEAL LED light 1
2 3113000500 W4-2901—&HL Fd5 (37 507 electrical machine 1
3 20131063 ORI \washer 1
4 95300018 ALt plug 1
5 21111018 ¥kl logo logo 1
6 W01001 E93 washer 2
7 310s17001 H2ET screw 2
8 3103000300 LEDAT LED light 1
9 505004 HEETM5X10 screw 2
10 505003 HZETM5X10 screw 1
11 505190 HZETM3X6 screw 1
12 505068 HZETM5X20 screw 1
13 505003 HZETM5X10 screw 1
14 207511007 HEETM5X5. 5 screw 2
15 20711212 EER clip 2
16 31111001 W4—0203 i Bt 1

24, WEFHE (Dial line assemblies)

F5Ref. No | AFMHS Part No Ref%l’fr:f o E4 Description Nﬁir
1 3011901100 R AR thresd wiper assembly 1
P) 3013004000 LR AR solenoil 1
3 30112205 [ 5 B bracket 1
4 30112206 [ 5 BT bracket 1
5 505303 PIZN S [ Sk BRETMAX6 screw 4
6 501022 HEETM3X4 screw 1
7 S01097 HEETM2X2 screw 1
3 30112204 B presser plat 1
9 30112129 JEARL bracket 1
10 30112203 VA3 hook plate 1
11 30102093 5 JIFF hook rod 1
12 H05002 ES3 ring 1
13 30101142 iiEi crank 1
14 30126030 4 screw 1
15 30102052 by screw 1
16 505304 PY7N S [ Sk BRETMAXS screw 1
17 501027 HZETM3X6 screw 1
18 30126033 N screw 1
19 H05003 B3 ring 1
20 501110 HZETM3X10 screw 2
21 NO1013 BERIM3 nut 6
22 30122102 s plug 2
23 30112200 ET 3 bracket 1
24 301501005 HRET screw 1
2 30103067 CEES bushing 1
2% 30126032 bAGE] screw 1
27 30127061 B ring 1
28 30105029 AT lever 1
29 505302 PY7N S [ Sk SR ETMBX 12 screw 2
30 30104035 iiEi crank 2
31 H05012 B3 ring 1
32 30104034 iiEi crank 1

Riio %\aﬁrjﬁlﬁ BEME Ref. Part. no 4 Description Nﬁir
1 3011900400 By pE NG knife holder 1
2 3013004000 LT R AL solenoid assembly 1
3 02025 B washer 2
4 N01013 [ 45 nut 2
5 30112118 AR install plat 1
6 30112119 R plat L
7 N01013 [ 45 nut 1
8 S05014 H2ET screw 1
9 30127039 L spring 1
10 301530036 H2ET screw 1
11 301530037 H2ET screw 1
12 30112120 R plat 1
13 301520021 H2ET screw 2
14 30112121 Ei93 washer 2
15 30112122 PRAZAR plat 1
16 S01087 B2ETM3. 5X4 screw 2
17 30112123 JEH— presser plat 1
18 30112124 JEA presser plat 1
19 W01005 Ei93 washer 1
20 301530038 H2ET screw 1
21 301530039 H2ET screw 1
22 301816014 PR nut 1
23 301520022 H2ET screw 1
24 30119008 #J] plat 1
25 30119009 v17] thread wiper 1
2 S01088 BRETM2X3. 5 screw 4
27 30112125 2R install plat 1
28 S01089 B2ETMAX5. 5 screw 2
29 30112126 AR install plat 1
30 01006 Ei93 washer 2
31 S05304 H2ET screw 2
32 301530041 H2ET screw 2
33 W01006 Ei93 washer 2
34 S05304 H2ET screw 2

25
26




27; LN %BfFUT (=) (solenoid Essemblieﬁs) __
Fe 5 [ Parts |B%HS @f/\ Descrl?tlon . . K 29 - 30
1 31027003 WEHE Loose wire torsion spring 1 A4
2 207511007 125TN4x7. 8 Screw 1 U @
3 31004002 HALHR AR Crank 1 l 2
4 31026003 S Shaft pin 1 \,’ 3
5 31003005 HE Spacer 1
6 504020 1257 Screw 1 .
7 31029001 FESESY Shaft pin 1 5
8 3112200200 HaE BN LB 1 1A &\\ N
9 207511007 125TM4x7. 8 Screw 2 — & t\b =1 ||
P @ ={ 4 I
10 31028003 B Holder 1 Y ,\s\j \ E} U-'I
11 207514009 $24TM3x3 Screw 6 4 ‘(/ /
12 501007 1B5TMAx4 Screw 5 N @& ) ® &l
13 31009002 TR Block 1 p )]
14 30129058 Wk Thread releaser 1 ® @‘ . ' @
15 3100200700 LA Thread releaser 1 @ ©
16 H05006 & Ring 2
17 207514009 H2£TM3x3 Screw 1 E
18 31002007 PREAT Shaft 1 23GB (L) 23BB (L)
19 31009003 FTZ R Block 1
20 207511007 125TM4x7. 8 Screw 2 r P
22 31012044 SR Platy 1 A N o 2 " ®
23 31012055 IR Plate 1 ¢
2 H05006 & Ring 1 o a
25 31012057 5 Shim 1 ’ e ’ 7 ®
28, BULREREEREME (solenoid assemblies) ® ®
75 5 Parts |Z#{f%5 EAS Description Ha:
1 30212183 FEFER bed pin 1
2 N01012 IR EEME pin 2
3 302520014 HEAT screw 1 29. 23L ¥4 (23 specific parts)
4 30212190 ﬁH‘ bed pin 1 2] AFEE BEpE o Description »E
5 301520030 W2ET screw 1 Ref. No Part No Ref. Part. no Number
6 30104066 Hi AR e Fixed block 1 1 30126016 ST PR AL pin 1
7 30108004 ] plug 1 2 30127026 ErERYE T spring 1 30. B (Accessories assemblies)
8 30102111 Sl washer 1 3 12928008 S washer 1 AT L
9 301511023 IRET screw 2 4 30101162 THER cover 1 FySRef. No ll"a;']t{*l‘l? Ref?ﬁfft% no % Description H ENanber
10 30108006 EE1E] Retaining ring 1 5 3010308900 AL OCkHEE) eccentric retainer 1 1 20131037 M o0il container 1
11 201514002 WRET screw 1 30103150 AT 2S regulator 1 2 20131038 NN D) oiler 1
12 30112108 HiR sheet copper 1 6 30103100 i Lol 7R E ORERIE) eccentric 1 3 20131039 ek o0il funnel 1
13 30130017 Tk'ek magnetic iron 1 7 B07043 7K 19X 23X 10 needle bearing 1 4 30135004 Bt (QEEIRE HD leather belt 1
14 30112182 TR 22 Rz i bracket 1 8 30104060 ZER)IEATHE (R4 E) Link/main feed 1 5 20131051 BT tweezers 1
15 3111200200 HEBCZALT dead plate 1 9 30109025 FE PR guide (left) 1 6 30131007 A 7S AR T (1. 5mm) allen key driver/l.5mm 1
16 30127058 S cscrew 1 10 30109026 EEL guide (lower) 1 7 20131046 P AIRF (2mm) allen key driver/2mm 1
17 30104066 HEEEN sticker 1 11 30114028 A (356/364) main feed dog 1 8 30131010 M AIRTF (2. 5mm) allen key driver/2.5mm 1
18 31012071 [ AT A The reversing lever 1 12 30114029 B (356/364) differntial feed dog 1 9 30131012 WSHARTF (3mm) allen key driver/3mm 1
19 310S20008 T IRET screw 1 13 30115041 23GBEIR (356) needle plate 1 10 20131047 P FIRF (4mm) allen key driver/4mm 1
20 505068 HEETM5X20 screw 1 30115042 23GBAFHR (364) needle plate 1 11 20131056 WSHARTF (5mm) allen key driver/5mm 1
21 31012072 b Pull 1 14 30114030 AT A (356/364) main feed dog 1 12 30131026 P FARF (6mm) allen key driver6mm 1
22 31012077 ) B spacer 1 15 30114031 ZEBF (356/364) differntial feed dog 1 13 20731047 W22 J) (KD screwdriver (large) 1
23 207511007 HEETMAXT. 8 screw 2 16 30115045 2302BBE&HHR (356) needle plate 1 14 10131004 W22 7] (/) screwdriver (small) 1
24 207511007 BEETMAXT. 8 screw 1 30115046 2302BBA R (364) needle plate 1 15 S10005 BEET M3X 3 screw 3
25 31012025 BN L2 [ 5 stator 1 17 30102051 2% shaft 1 16 20131044 MAHIRT (1 5mmEfE)  |allen key driver/1.5mm 1
26 31012070 IR dead plate 1 18 400308 AT iR motion assy 1 17 30131018 W% (JEEIK. DIEHD chain 1
27 S04010 HEETMAX5. 5 screw 4 19 30112220 PR 1 18 10131005 ML= dust cover 1
28 114520005 WRET screw 1 19 30117001 Ik needle 4
29 30112185 B 2 FE AR Dust depressor 1 20 20136001 T B filter element 1
30 30122105 TN Dust cover 1 21 30131005 ®F (Tmm-9mm) wrench/ (7mm—9mm) 1
31 114516008 2R nut 2 22 30131006 RF (Smm—10mm) wrench/ (8mm—10mm) 1
32 W01006 B gasket 1 23 3013001100 EIRE A (ELIR L H) DI Special Part 1
33 02002 PR gasket 1 24 304120 s i IR (W) 1
34 30130046 LERviRT N Electromagnetic iron 1 25 501011 BEETME X 10 2
35 11322008 T cushioning 1 2 301511024 T B S AT screw 2
36 31030007 B B L ERAE Electromagnet box 1 27 W01001 HIE4 washer 2
37 3113000100 YL R AR Connect the wire 1 43 30112188 B2k AR Dust depressor 1 28 30112065 SERMIIR L fabric guide 1
38 13822010 AR T i gasket 1 44 207511007 BBETMAXT. 8 screw 2 29 30112066 SRR 2 fabric guide 1
39 302516010 HEREMS nut 1 45 31030013 AR Safety switch 1 30 S01011 HEET M5X 10 screw 2
40 30112183 S stents 1 46 504010 HEETM4X5. 5 screw 2 31 W01009 HJEl5 washer 2
41 207511007 BZATMAXT. 8 screw 2 47 30112180 TR the mounting plate 1 32 30112035 A2 bracket 1
42 30122108 2k Dust cover 1 48 S05019 B2ETM6 X 16. 3 screw 3 33 03P 1
49 |s1011010 Lk B cover 1 34 30109020 HAEMFL fabric guide 1
31. 02ME# 4 (02Accessories assemblies) 50 W01001 R gasket 3 35 S01036 BRET M3 X3 screw 1
Ref. o 51 207511007 HRETMAXT. 8 screw 3 36 501036 HEET M3 X3 screw 1
FSRef.No| AFE  Part No §9if'f 0 2% Description Nﬁir 52 |207s13009 2ETMEX12 screw 3 37 30109021 EEEIHE3 fabric guide 1
1 3011101800 oA rE bracket assy 1 53 001134 078 o-type ring 2 38 08P 1
2 30111020 256-SA FER SR bracket 1 54 N01027 B2 BEN8 nut 1 39 W01009 HpE5 2
3 30113023 255 T guider post bar 1 40 S01011 275X 10 2
4 S04004 BERE MAX 15 nut 4 41 304252 W4-0301 7 Fi4% & i 1
5 301010500 e BE LA holder assy 2
6 30111019 247-SA L tape disc 1
7 30128029 270 FEAL A washer 1
8 30103060 253 FEA B R tape disc bar 1
9 30103061 250 FER TR tape disc bar 1
10 $09002 1448 I M6 X 6 bolt 1
11 30101049 251-SA FEAL R bracket 1
12 301$30020 4913 KIZET screw 3
13 NO1001 B2 EREMA nut 4




5 1 LR m =T s G
3] 1-9. L] SHREEE (FIENEE) ——TF0 BAE HBERWERE
_ 22BN . - " Lo
e : )
- GRAEFRN, WOTE UHEEE RIARRRINURNEE, i ! 2l
+ EEROABERICWEINARRDERIEE. Pao hiaial » | BARR H) ——L7 Gl L) B0 (16 S48) 7, SUERIEED (137 S88) FREREY, SAHRED (19 348) T
© BRRIESIGRGE. URFLNRERT AR HETALRME. Pt [ w SRS s Ing, FRAZO (19 388) 3
© MFEEEE 5T ULERE 0C LITHATER, o L RO (1% SHY) i, BERED (195 SH8) NEENSHINE
- WRBESE IR THE SO S EHRAMMBIEH RN, ol 2 % (nSH8) i, PAEITED (31 SHE) HEURARKINE,
© BRRHEREGEEY, BERASRHREER. ] g 2 | Bt s @k sa0R) %, SEBBEEHRMRE (3 HR) < (135 HM) < (BIHR) < (5 HM) < (5 THM) ¢ (0 IBE)
¢ ABETHERGBY, BUBENIE, QRANEBAYTEENGNSEEER. pas 010 1 A - TRHELRLT 0 AN e .
© FAGSRNSHE, ARFAMRHREUD, TIER. il i = T RR o TESW B8 (TRl TES
© EHTEORFEENEN, AXDEREENEEEL. PHEEAREAN, DAXARRRNW e ORSH 136,  BUBITRE. T. FELIOAL $8: EFRRRNE. BHAIE
ERTAONE. pas 100500 w | maEE WEABRABANASY, TEL 136 SHTA 17 S8 oy
- EEMGEE A BEIUNEERES, OMHEFEET. USERTOBNAE, P50 . W | pEEeEs s ;::::E: i
BE FREE P51 (400 15 LA = T .
L1 RS 2 ] %0 MERERTE (1) 13 kR
Boe | e | wwmes | woosay i T T
] P53 )] 1 o Rl s R ERR
g | sk | BABSDR 5300 1 L 81 AR
1.2 BOBkER " it 00 % A5 Bl EERTACESNNBE
LB L :
P56 o 1 B4 BRRTIUNSNANE
. )
P57 L M| EREEREPNE 00
@ P60 200-5500 4000 (BHWTE)
) A o)
ORENSIHRAE; Qe QM 0: SFTAE (ER)
A P2 o ] L: AR,
 EREREIBGRUED, WEEEkSEERELE, B\ SARHOSAREES! o AR RRREEFE)
k| RENRES l 50 EELONS, (REAG S, BFTTER)
— [l — SRR, | (BB UREINR, BT 5, Bk 5)
1000 (weey emend oo = o
SEREEET Pé6 02 2 0:3 2. TRREFRDE
TT feal WRGARES P11 050 0 SEEMSRIAE, RS HEGH: EETTRE)
i 2] o0 | SR P16 1400 ] HEEEEEHH s
: : L] } il 21 ] 4 RIS (-0 4 FERER (REL BRUBSEENS)
B PhO [ V| B, SSCREHEMERNE, ¥
T 1 PRS0 PA1 () ] BHPEE, TEUREHEREE, 0001
L1 pasEn = = L .rm\ag.:amg. SIS, WAES, |; QFNES, 2: NARHES
OABUSRAGEBTR, BARORTTHARFURT. FRESMARAR. HIRREEEE N BARESETIRE BSNEE: 3 FHEE. RREY. SRED
B2, RANBLENESE. SHEASOINSHEENTEREL . USTRER, AT HNBMER i i : i ]
| SRS, B34, BISNERAETERRTNE TS, URGENSS| FAl VAR i B
HEREST (0: S8 | BWIRSHRN: ¢ BEESHUR; 3 B8
$I18 WEEEERERA ohs o o | DN BN SUND: ( MRES. SHEN FUND: 5 BENR. £
7 B, WAEE SON0: 0BRSS, BEFRN BAERL ToR
21 RIFERNETHEA . )
RERETFIE, BFECOIERARRRRLAGHINS, Shen, UREEN, #H0, b, i e T
I AR RITAR, ® @ @ ® (?GP @ e i T s
L.JL’?*?* 1,7}4, i AL (0 Farith | SHHEN—RRES: 2 BOHIEEL—A
H gn -~ Wrﬁ.m PAR 04 0 it 3: SR M O, ENALE, TR —BRER: 1
H: u._r W T J‘
| o i SRHENES, SN, FOEG—RRET)
B A i O 7 1B
EHHBHBHE
H | L S H |
= v Vb | Me
E ﬂ%% é A“Ej 3.2 KESWR
01010 g@ $083 SNl snis BNEE
Bit SFICRARTAER 403 sEte 025 SERERN
B [ 3 2] 3 [ m e 026 NS
1o} 4+ i TR o 1 Vi (EILIDE) 012 NETFHER 027 BNRHETHE (lour)
® ha R L e ] mE GEADE) 03 Bt 028 N5RERAEREE
® % o i [ 20 anes 029 5 S
® fk PRGN @ b FAES (R0 021 588 02A BEGRA | RIER
] [ BEEHER ) n B8R 022 e 028 e
® L HEW ® r8cD HHRE 023 s 026 BN
@ A it [ 88488883 e pREET o4 [ 030-037 EBRRE
¥
® A ATHRE
[} . BHSTOEN
® r v
33 RERER
2.2 WFIESRRTERS
s o | em T
] B BRER
@ g wansaT, kxCusrenns sasane—TCnea, me® ALR-2 e | STHABATRLR, BPRIREREAEIIN
RLA-3 FRHEASCATOLE, B NOTRREHERIE
: | B | wanw T, PoHoFF| gesm | wsewoamemesns
BUSE
3 i »!"Fﬂ‘ P T— &ﬂﬂ SR TReEG, WREREDESOE0. SOBNNEEST RO, KNDBUSRON,
= RArll UP| zerspe | PDESRARDEHDASE o0 HEREN2EH00T: LEONEERANK
[ | s | wmws, me-T. nermmnE: <2, wroRmR. R 008876858,
s | (D) | snama | smuve, sswnen. *MFGEE, WHEEFEEGE, DHREOTEERTR, AERREEIE
o | © [ swmen | pnums, soazan. SLEEP & p—
7| Q) | wenwn | snums, szesswem
8 | O | asmn | swezs. nessssns,
LR TS -
9 AR 35 MANTF R
el = = 14 HERRE
2.3 EANE SREHIFITRE, WEAREIFN:
we| smes | em D 1, SHAUYSNE SRRERES: 2, WAGLUNXRENE: 1, WAREH BELH,
| [T - : wwitE | fEsn BASE
®:0 -’ E::AJ:?::_“;’*"@“@-E-'“Em“*‘““i-” B B0t | @emm | xWEGER WOEEREELE. LANDEZERARKRLERSRARIT
2 SREN | WENHASLEN H-SHRATER, L che= R
' e.R RS ' P — AMARSH, KAEABECARERE (EF 1), SLECERE. BEamH
i BRSO, LA AR RN LS T 108876858,
04 | BOBGE | XMRGEE KE6\CBERERSRE (BT ), BS0ERR, AELEHE
. Eros | mEAEE | 00886835
B3N AUBHAENN N itk AMTHEE, RESERESEREEN. RHD, BASHE. SAVRNER 0
3.1 SHES DlistR URRBHERE. LS IFEZN R IR LR S0 T 008816858,
— SRRE | XARSSE, WHENRENSE, DAR, ERORREDE. RERENE, LT
b FAUGET. STREANIG, S| OTE R R ISR 00T,
2 20 Ogn® Ousaenmnss. RARMDE, RECNDFRAGAREHE, 1. BR, REAABARENAL.
% i, 1@, 8, BeeCusrenne, QURNRE, Err-08 s WHEEBRANTRERTE, WERRHE. LEONEARAAKRLORSATA
T AO0SETARSE,
969 | S50E | wrE frrs e I Ty =
i SRR S ERNT donssTosse,
- o i 0: BEREL BT BT — p— &mfsm&smm&n&éﬂ!. #i), B, AROEENEEERS. LR
% TR S S AT 08876858,
Bl il NBH | HENAASESENSENBREAITND, AHEEERERERN. SOTEER
e o W | SCARREE GEAERE) L] I, WERREE. OO R ARRSHESERRT 0016658,
o N \ E— P [Fr :::E::,::RI S, BEROME. LEONTERLNERLESN
(0: 5B 1 HFREH
R 5| npeans bt | epugs | SFOOR RECASBRSXTENS. 4. BN ANRNINSEERR. 3
REERLE, NPT, | RS R 1006ETERSR,
POS§ 20-300 0| GRS i
| om 0| muessmo SRNEAE SAAH RVRITHUS eyt | MERE
Err-15 EnERRe
. Lo I | ENSERANENNSNNE SRRV ESRIENIE XEFGTE, NHETREIGE, SOFEERTE, AEARNE. HINNEEN
Pog w o | mEesnzonxs, 1 F) Err-16 whER bty
HHREE (0 FOU: | BT WRAR: 2 SO B8 | | g7 | g cmam
P10 ~ 0| st o mathEBE P R, SRS, FOEO—REREL —— P
SRS, SN, FONG-—RRRL)
P18 13000 0| WERERE, SRR EENE
P17 v 0| SusEREMARSOE R0 BROSEAEOR)EE)
P24 -1024 15 EEREE
P21 » | w12, 0 X0, 1 BEERR 2 BRR
i - p | EMEOIIE
0: ERDE 1)1 ERNTIEEND
P32 1-60 0| e EEs
P33 000 ] MPHLEGEBRDHE 0

AT WA, ER— LR A A

FIR RESHUENEY

XMFRE, i T
Pl | RRMGER | e, aesenestan .

Err-14 | DSPiR' EEPROM M

Brr-15 LEE R

Err-16 WHEE RARELE, 30 EHFRERTE, .
Brr-17 T T EEPROM MR

Err-18 AR

Ber1s | BEFERE | MR ARBETENE

W BERRGYEE

RS ENHEED 16 9880 T, SRANRED 03 S8R FHIGLRE, BENRED (13 S0 T
i, HREED (130 SR ANRREE. DR EHERNE, GORZAKNTENNIE,
1. SREHmNSEED 036 5680 i, SRERED (13 FR40 HENEHHE

2. GBBEH A B (13 5880 Fib,

(134 F8%0)

3. SSNNNHERAE (130 G880 ¢ (135 SHM0 < (18 GBI < (137 FHI < (133 HSW0O < (19 FHH)
4. Wil RS 025 SRHk0 N, FREGE T SRR SRS,

fuE R 136),

MM, R

RLWH 3.1 S
- ERBEFRZA, WETE GREFE RASENSDIARRED.
+ AFROADERTE LB INARRE R,
© BRRINENRENE, USSRl T AR RETA RN, 1 s E, kCmarsnas
- WFEEER 4CLLSE 0T LT, 2 #0 Oun® Onpapninnss.
© WREERE W THE sl EER OB RAGHEA. 5 LERNHBE, gt 1t O, . mice Omnusg s, Sumans.
© DEOHERAMSHE, WEXAeRHENaREk.
SUBT | SWME | Wi St
© ABLETARRESH, ARCHNIRE, |REOHBSOMEENNRSANARIES.
- FESSENTSE, AOFAREHEUT, HO HiER
- ETHEGRFEEDE, OAXASRANERES, PUEEERERRE, OIXEER o9 oz 1 0 WAL B B
EARERTIFREE Bkl
- wEMPEE A BEIMARSTES, DETEAFEEY, USETFUENAE. POl | a0Em | w00 | SRR GRENAT
P03 1 0 Al
(0 NEMH: 1 NTA)
Po4 20073000 1800 L
ﬁlt Fﬁlf* POS 20073000 1500
po7 0200 0 WA R0 B ESAOh I, WA )
1] 0200 0 IS RO BT INERTE, WRTHET NS
PO§ 01 0 Wik KA, 1 FR)
LI it P10 01 0 Ekiz il
Aue NS SR ¢ 0L ¥ 21 173000 50 WERER A2 B
N BL7 [ ] PBEHERRGTRE GESH 020 BRHSHENAREHHZE)
5 ﬁ:;;:;lﬁﬁmd% Lo kL] B i P24 10z 150 | MENRER
et i i S, W, p27 [¥] 1 (O/1/2), 0 30 12 WREAH 2 WHR
" ARSI AT X
n P30 (¥} 0 m
O ERE 1 ERAATAEAME
Paz 17500 60 IR 2 8 ] s
a P33 0100 ] s i AR e e
3T 0100 6 R A T R s (EELHN)
W11 M RFHMNEE ] 17039 120 CFAEE) ——F7
L Pag 17989 160 £ (il N2 1}
| A, Fik kM, HREES TR, ®ANRR LT ER! P40 17089 30 FRAA (RN ) ———F7 GEE bR L)
Pa1 L] 120 HPATFEERN s
3 P42 179898 I AR s
| EEEENEX P43 05 2 i, KRR (2 HEH: 8K
B ‘"“’ﬂﬂ- P45 100 1 MR RN s
P46 0100 2 WA us
(1] 1007500 300 LEET S
B P50 17500 100 FiEt il ns
H 12 omMBiEDEL Pil (R0 15| MERRARNTES o
P52 17800 150 (ns)
MERR
-3 RS P53 01 1 o FH
SAREEFAGATE, #ER0ATRARFURT, FREARSAREN, STMRLNEELCHRAMERETRY LA
4. REREAAAREN, SARMSSTRERTRREGRIEAL, URESSRE, ATHLHRARNE. Ces | e | 3 | AEReESSRMEE R
o BN, (EA, WA TEY t AR LAY
P56 L 1 BFE L #
|od  MEERMEA RS P57 [ T ——
P60 0N 00| R (AN
_ SHRETS
2.1 WFRE SRR 0: WETER GE%)
RERELIRG, MFTENARFRRNLTAORINA, SHSN, URNEN, B, B8, SLERSARFN, sid i i 1 B
WL M R AR, o WAREE CFERERT LR
3% R (REAAHBE, LFENFES)
S HTWABA | OB NN, BITSS, Wik 55)
PGB 02 0 030 2 {THFEATR
P71 050 0 i Bt et GEEHTIH D
PTE 17500 60 B ] ns
(£1] 04 4 AT (0-9) 4 R
31] 01 1 AR FERA, L L 2 KL
PAO P ] BEFEN, BRAHEREREENE, e
BAL o0 50| BAFER, SHEREWEENE, 84015
" & i O FHRE, RUEH, SEHER, B 1 IR 2 VRNEE
REMEE 3 TS, S,
R e PAG 1100 1 #
[ﬂ’u_f,w{m”v&m PAT 19890 1 ERSHERE
O@ A @ﬁ@ =TTl FHERIGE (0 St 1 MR ARER 2 BMETARELL 3 8N
0 ] I
cmminlm H#ﬁn Q( W REER, FHEL & SRET, KEOK, TN 6 BANR, ¥
E!M = b At "L'.L ‘ o " d WA, WAREN, FOAL 6 BNTE, BTN, BAEMNL FaE
: {J | ML L A &
o s i i il PAS 1"100 1 Lhis o C17]
N Ak 1099 1 BfmiRE
A O TR L AR 2 AR
B0 WEOEESEERET PAB 01 0 SISt 30 AN PA OB, LN, TR AR 4
= = ™ 0 e Wt B RRNE, SR, FEO——ERND)
O IS R T 1) w Vi ()
@ 1B R 2] ) WM eI 3.2 WK
il ﬁ 0 g Crld suas P stas P
@ i “:‘:E"::" 9 5 ”“;:‘:“’ o1 Wit 025 AR
® = 6 - L. o1 i oz AL
L] 'y {QED e Lt - SNEY - 012 RLERHE 027 HEURHRITI (our)
@ - HE ) 88986688 SRR Wty P oii
® ‘@.“ AR 020 B 028 DsP A
(] ;“ BEAHHEY 021 [ER T 024 AR | RFE
® HEHE [ Ak nzn MERA 2 FRE
023 RS nze )
024 [T 030-037 FismtE
2.2 SRR A SRR
3.3 wEREER
x| am | em P B REEL WRI
. ALR-2 S FRH AT L, 8P WA RN SRR
1| ® | ST, e s, passen—7 Oume. 5o Ouusssnt, ALA-3 | unensw | ww EML P 7]
PoHoFF Fn WSR D BERFIFAEAR
) T
2 | B | nEwe |# F.alin. Rell UP| mawzsw | SEAL FRESHRSE
| nansE % ™ T .
v | B w8, nwsasnes, kel aronemnn. s
A mwan . . b e W
4 LLUBE: LU 2 P2 L4 ERfEE
ERMURABERY, WHARENTT,
5| () | shoan | sneie, snueen. 1, ARSI RSERN 2 MARRANLAELR: 3 RAKEH AECORE R,
HIH A (]
Err-0
6| O | smn | sgwer, et E" ﬂ; :::; FARSUN, W ERFEOUE, ANAERFRIRTH, ALARNBFEEH,
re-
RN, AERA T 1760) B e
1| (@ | measw | swaer, nzasswan, Err-03 BRI MEREREADNE, ELERLERE, AHRMEITRIRTH, ATAHNE
BRI,
] @ HEREE | SERET, RELESNEE, Err-04 Ly RN, BERA (T 2640) o R
e _— NERERFABLHE, FLERATERE RARHENTOIRTE, WERHNE
re-
B @ :mru 35 MATERIALAT BT, ol
Erros [ HAFAAE, BEABSAREETR, LENHD, RESIR. BHUENTR @
R UERERERE, BHFRTE, ALBSNSNGE .
I A LAFRAE NBE RIf, BiLK
PR 500 1T B WEBEHIBIA T
T i TR, REAELERASCR TR, 13, B, REA RN L,
SRELARENFEERTH, WERDSEIEN %,
LEIEE L Rl e e | CORRAS, RS RR
1 0.0 HuaH ® @ EWFRERTH, #.
+ e pamnimane, wren e, mussomamns, or 2 ali o g |EEMAESEABRESESRS. £3. 68, SNRNERRLARR. H0AR
S ERTH, ERBWBIER .
’ . Ak RN APNFELSENBNERTI, WAELERERRRS, HFHFRER
2 0.8 B HR | GURBARSAL, N GORHFIkE. Baal P B
i tein Err-12 WEREARA K, HOAUN, AERRHBIRR T

106 BERSRL
197 BARSRE
158 st it
129 ARG E

FEBLT R, SRR
TESK 138 BEAMD 137 BH (K

WIE SR 107 B (R TEE
RN 137 #8 FRFRIE, WA,

'

/1% maseR
415 MERRERE
- 18 AR

Bl BUEDFAONSNTEE

(100).




JACK IS
B & AR %5 100

#B5EH Interlock Sewing Machine
W4RS] W4 Series

FEER(ERIBEE Preduct Users' Manual

JACK SEWING MACHINE
HTTP://WWW.CHINAJACK.COM

RSB R BIRAT : -

JACK SEWING MACHINE CO,,LTD. WEATARRSS

@ ZAvlMhk (Address of Company)

Fi M TR WL b 1 1S
No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang. PR.C

AR U 0 AT S

PLEASE DOWN LOAD THE MANUAL AND SPARE PARTS FROM THE FOLLOWING WEBSITE:
caNlcA Efaea aRef: CaflUaeaCk eaxU Cafklea ae Caaeal CafCae:
POR FAVOR DESCARGAR EL MANUAL Y LIBRO DE PARTES Y REPUESTOS LO SIGUIENTE

EN SITIO WEB:

Mosanyiicta, sarpysuTe MHCTPYKUMIO 1O

akenyarawnn 1 aetanuposky ( cnmcok

sanacuuix wactell) co cnemyiomero sefcalita:

http://download. chinajack. com

AR Q/TK 007-2017

Standard code of the products: Q/TK 007-2017

A B2

HTRNAS SRR, BT SEREhEet. wE
PR, REMIETIE.
siiffhRERLMmENNEN, THOMATER, RERR
Ry, TSR TRARRREIER.

oSHTHIERRN, INFEEIEIN AR ERETRRENT

TN

SfERHRTHLIAI TS . IR, MM, WS
Frk, JHRBEUAGE LT, HERAREIHE R 25
s, iRt

A OBSERVE THESE SAFETY PRECAUTIONS
Though We tihes the utmost care io produce safe sowing niachines and

devices, op ic saftyes .,
To prevent accidents . do not remove sty devices or pans whike
operating the nochine.

Do not kenve tooks or ofler unnecssary objects on the machine table
whik operating the nuchene,

oAy wmolf the power, unplug the nachine and then ke e
thet the machine docs ot nmby prossing the podal before performing
any mainkerance . suchas chocking, repaiting . cleaning . cic.

3.3

ERAEMAADANMMRAT, EXNLROEEREERat
Heis. RO EREEHEMR DR, SRR
 RERERY. REAHERG, HESRNNR0, iE
SEINFESIFTRAL,

Caution
A chachmotorkeey ing forawhile by incrtia afier tuming

off the power D suddendy |, I the rechine pectd @) is siepped on
madverienthy . it s dngesons as the nachine will san nming

cones o a siopafier tummg off povwer suddeny .

ST AR, HLiRkHRR.,

offrRETthiRH K HRE.
oATERREW, EWRRGHEREDNN, BRN=RETT
subeh, WFEGER.

wTumoll the power before keanving the mechine tble .
elnthe cventofia power failure, be s 1o wm off the power,
oCheck it the nochine is seaely groundee.

il
ToahiR BEEE A TS S @A, SAEETLEER,
WEBEHNTEHLE. HUkMERARATIRRIIGH SHD
SEWING MACHINECIL] (ISCREEE SVG2EER)) .
Lubrication
Afierfilling the oil pon, theoil keved should lie
betwoen (Hyand {Ljlincs.

Addoil whenthe ol kevel maches orgoes
beow (L) line:
Note: Use Jack desigriaed ofl (HIGH SP
SEWING MACHINE OIL} (IS0 VG22)

SRHREE
ATEILARFEREN, R RREE R,

i SEAIMER AL RN, [IREA B4 uNoN
CARIEDE (#E) #0CCLA5010]

Filling the HR. device with slicon ol

FFill the device with oil before i i 100 low i onder o prevent neodle
thiead beeakaae and fabric damage

Note:Use recomumended sillicon oil [UNICN CARBIDE CORPO-
RATION| UCC L~45(10)

(1) NSRS IPIREE, FTFFILEE (34b) .

(2 HET SR,

(e AN S a Rl s E—g.

@) ETEH SRR, TiHRRRER .

(5) ik WIHELINBIRIRNT, DML AR BT H .

G FitR, ERGRERQEELNIRG, MRNNFE
&, WF.

Threading
(1YOpen the eye guard and three covers.
(2)Take up the bracket

atamIE
Schematic diagram to the machine table
SR TERTAENNT

Cut the referring the diagram

FEhih  Manual lubrication

FahmREENNENFLERA, REY—AMEE
SRFFSEtE R, INRER2~35.
HimintEMALERES (HIGH SPEED SEWING
MACHINE OILXISO% 8 5 VG2248R).

Supply 2or 3 drops of oil by hand when the machine isused forthe
it tmee o s been el vnsed for some time.

Note: Utifice [HIGH SPEED SEWING MACHINE OIL]
mcomendado por (1ISOVG22)

(3)Knot the preset thread and the thread being used to-
gether to thread the maching,

(4)Press down the bracket after threading. The looper
thread take-up cames back

(5)Needle tread  Trim the knots off neatly before pass-
ing through the eve of the needle 1o thread.

(& Looper thread , Top cover thread Trim the knots
of T neatly after passing through the eve of the looper

EfLEERkaRG, WeRFSEERTITHE.

Be surc 1o thread the machine correctly by refermning 1o
the threading disgran

TFekE (28, 3¥tA)  Threading diagram

O EERMRE, AatasrE. (iR
Beoken e A For mone streichable theead.

@, RIBHCCREETAE, FRTHERETRC, SMEERERD
It theend is ok broken lina )18 the oy

heead = till koo b e theead with broken lina( e brokend C)if the

topaover thrend isioo tightuse broken g 1)
3. Bk Brfipi it

For moee stretchable thread

@, IR R SR
Hroken lnes ) For more sireichable thread

®). BRI, HaHIAE. (B A%
Brodien lnes(FFor moee streichable thrcad.

@'}5&1{ :a ..\\.n?%é

Solid lines for ordinary thread.

For less streschable thread

N ( Zip Code ): 318000

® [EAMNR(Domestic Trade Department):
Wik (TELY . 0086-0676-8BITTTAR  BRITTTR9
i FLOFAX) ¢« 00860576 BBITTT58

[ ] |E% A8 Clnternationasl Trade Department)
K (TEL) ¢ O086-0576-88177T82  BRI7T794
4L (FAX) ¢+ 00RB-05T6-RRITTTRT

@ GRS LG 100 8RT6R5E
huep:/ fwww. china jock. com

© Ui e, RS, RISk,

You will be not informed if the Cile has

01941 F I

FEMES DTS
EMENFET REFBGD AR S DR T, ERE
BRRIENEER, FRERL—EhE.

Adjusting the presser foot pressure

Loosen aciusting (1) rut and tum acfusting soron(2) 0 adi the

presser foot pressure . I shoud be as lightas possble, yatbe suffiert o
obtain the proper stich for reition

ERNHANET
L RBTNTRER, BEDHOLTBIHRETHEN
4, ETEHTERED.

Adjusting the diff fed ratio

Loosen nu{ | jand move the kever up(2) and down o obtam the correct
chffrential foed retithen tighten mut (1)

HRHCRERTET

BESEENER, EETFR, HEENER2MEER
b, RERABEHERNEE, DS0TE, R
SEARENME, SRS, . HUHCENED
SSREEHEDL 2 BT

Adjusting the stich length

While pressing the push buttor.ium the handwheel to
seck the position at which the push button goes further

into the depth Then keeping the button pressed.ium the
handwheel and set the desired scale (o the aligning mark,

Note:Stitch length adjustment must only be made after

the differential feed ratio has been changed.

st

LERARASHIIE, WETERES, mRiEEiT
#%.
2T EEEE SRR L.

Replacing the needle

1.Check the neodle carefiily tosee that the scarf s wmed 1o the rearof”
the machine.

2nsert the nede to the proper depth , and fxsten securely,

OK! NO!

BB MR ER

Cleaning the oil circulation

boen rovisod, Ploase set sample as standard

SRSHETIRAHEATRED, LRIBRETEG2, T

R R TR

Thread tension

Mack icrsion ad s with the needle thread knob | Jop cover

tread knob(2)nd boper read k3.

SETHRYER

SHARE, UTRERESTRENE.
Cleaning the machine

Mainly the skotsof the roedle plte and_ <
the foed s should be cleaned. -~ i)\h

i EENR S5 ER

ol B, MNTFETARSRBER—R,
ofi G HE R EMeTRiRiT !

Cleaning and replace the oil filter

oCheck and replace the oil filter every six months.
oCheck and replace every 6 months !

Bt
HanER, REERFR—TABSER—X. BE, &
e+AER—A.

Replacing the oil

Replace the oil one month after the frist use and every
six months thereafter.

JACRE MM FHA BN
miTENE
¥ |0 ':WU wp\ — @ I | P wea
356 T 332 as 5-5.3 17 6.2 0.8-1.2 334
W4-01GB/0288/0508
36 a3 6.8 a4 55,3 17 62 0.8-.2 3
W-2388 356 a.7 3-3.2 a8 5-5.3 17 6.2 0.8-1.2 1A
Wi-23GB (L) 266 a7 352 a8 65-6.3 17 6.2 0812 34
FETENE
na «000 I"H ? w& é' @ @ Y| b gien
356 85 %235 85 55.3 v 6.2 0.8-1.0 0.8
#0168/ 3
364 &1 831 8.5 5-5.3 17 6.2 0.8-1.12 3.8
Wi-2388 356 al 2831 85 553 17 B2 0.8-1.0 e
R-25GR (L) 256 &1 2831 &5 §-5.3% 17 62 0.8-1.2 0.8

Tl BELI e 4 0 A S T

LA ST R T ;

2 NREIS TR, XSEELIPNIR A ERE.

ARG & et E,;

%Ef%ﬂ%ﬁ FEHLER . R B R BEN BEREUEEERT ) Az RISC
W

5. B FEELIPLEL TAE e 56 b L I

6. [ B & DIk, BEEFDASE R I G T,

7 SN B TR (50 P O L3t e e S A A A\ IR G 3ty 320 2 Mk 7 <7 B e

8 A% 11 F Fib = 42 204138 FE R B B B

9K N AN S UENIFMEH . BuE. FEENR L B % HAR A GOk T;
10. R AEAE PR TR T N3 T

1A AT TH B E BN AE AR AR SU I B e 5 Nk T

12 25 SIS FH 300 ) S T 41

}é.ﬂﬂTEﬁiﬁéié%, NEGREHER | R RS 32 AT R A S5 st i 7 Y5 Ml ) B o8
L4 FLJRHE K B 2 N

15. PN EEENIAEYE & Fig LAIMASRER

PMREER

1o (S S R ™ A 1 I A2 L 37 i AR 24 MO PR R A SR T S BRI AL B

2 TEAEAE I SE S R O AT R, Db HRE T AR

3 BRI BRIV EMINE T, BEKFEROE RS, BRI
4y PUERIRIE S5 35 0 AR Lo R LB 38 ) A e A B o 37538 ST A 1A I LB
BRI AR ML A FES R A T8

Notes for safe use of industrial sewing machines:

1.Basic measures must be observed.

2. Pass the specialized training and master sewing machine equipment performance.
3. All safety devices should be checked before use.

4. When installing needle, and changing needle, presser foot, plate, feed dog, bent needle, hook

or repairing, the power supply should be turned off immediately.

5. Power should be turned off when leaving the sewing machine or workplace.
6. When using the clutch motor, please wait until the motor stops completely.
7. The machine oil and other liquids used in sewing machines and ancillary devices should be
cleaned immediately when they are put into eyes or touch skin.

8. Do not touch the parts or devices when the machine is powered by hand.

9. The repair, renovation and adjustment of the main mechanisms of the relevant industrial
sewing machines and overseers shall be carried out by specialized technicians.

10. General maintenance is carried out by specially-assigned persons.

11. Electrical repairs should be performed under the supervision and direction of the electrical

technician.
12. The machine should be cleaned regularly during operation.

13. In order to operate normally and safely, ground lines should be installed, and they should be
used in an environment free from strong noise sources such as high frequency welding machine.

14. Power plug should be installed by specially-assigned person.

15. Industrial lockstitch sewing machine and overlock sewing machine can not be used except the

designated use.

Environmental requirements:

1+ Please dispose the waste oil and other waste products properly according to local
environmental protection requirements.

2+ Please turn off the power after use to reduce power consumption.

3+ Please use under the voltage and environment required in the manual to extend the service life

of the product and reduce waste generation.

4+ Do not treat the machine and its accessories as ordinary household garbage after being
scrapped. Please comply with local laws governing the disposal of the equipment and its
accessories and support recycling operations.





